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Recommendations Class Level  Ref. 

Oral antiplatelet therapy  

Aspirin is recommended for all patients without contraindications at an initial 
oral loading dose of 150–300 mg (in aspirin-naive patients) and a maintenance 
dose of 75–100 mg/day long-term regardless of treatment strategy. 

I A 
129–132 
 



Aspirin in the primary and secondary prevention of vascular disease 
Antithrombotic Trialists’ (ATT) Collaboration 

Lancet 2009; 373: 1849–60 



Aspirin in the primary and secondary prevention of vascular disease 
Antithrombotic Trialists’ (ATT) Collaboration 

Lancet 2009; 373: 1849–60 



Recommendations Class Level  Ref. 

Oral antiplatelet therapy  

Aspirin is recommended for all patients without contraindications at an initial 
oral loading dose of 150–300 mg (in aspirin-naive patients) and a maintenance 
dose of 75–100 mg/day long-term regardless of treatment strategy. 

I A 
129–132 
 

A P2Y12 inhibitor is recommended, in addition to aspirin, for 12 months unless 
there are contraindications such as excessive risk of bleeds. 

I A 
Analysis from CURE 
PLATO  
TRITON-TIMI 38 

 Ticagrelor (180 mg loading dose, 90 mg twice daily) is recommended, in 
the absence of contraindications, for all patients at moderate-to-high risk 
of ischaemic events (e.g. elevated cardiac troponins), regardless of initial 
treatment strategy and including those pretreated with clopidogrel 
(which should be discontinued when ticagrelor is started). 

I B 

PLATO 

 Prasugrel (60 mg loading dose, 10 mg daily dose) is recommended in 
patients who are proceeding to PCI if no contraindication. 

I B 
TRITON-TIMI 38, 
ACCOAST 

 Clopidogrel (300–600 mg loading dose, 75 mg daily dose) is 
recommended for patients who cannot receive ticagrelor or prasugrel or 
who require oral anticoagulation. 

I B 
Analysis from CURE 
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CURE End Point Primario a 12 mesi 

CURE Investigators. N Engl J Med 2001;345:494-502 
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(0.72-0.90) 
p=0.00009† 
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* In associazione alla terapia standard 
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Mesi di  follow-up 

https://info-elr.com/files/folders/oral_thienopyridines_slide_kit/entry1803.aspx
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Mehta SR Lancet 2001;358:527-533 

CURE End Point Primario: a 30 giorni dalla PCI 
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Giorni di Follow-up 
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PCI-CURE End point composito alla fine del follow up 

CURE Investigators. N Engl J Med 2001;345:494-502 

https://info-elr.com/files/folders/oral_thienopyridines_slide_kit/entry1824.aspx
https://info-elr.com/files/folders/oral_thienopyridines_slide_kit/entry1803.aspx


2.0% 

1.5% 

1.7% 

1.1% 

RR 1.31 
95% CI (1.01-1.70) 

RR 1.48 
95% CI (1.10-1.99) 

≤ 30 giorni dopo  
randomizzazone 

> 30 giorni dopo 
randomizzazione 

Clopidogrel 
N=6259 

Placebo 
N=6303 

P
e

rc
e

n
t 

0 

0.5 

1.0 

1.5 

2.0 

2.5 

3.0 

CURE Sanguinamenti Maggiori – precoci e tardivi 

CURE Investigators. N Engl J Med 2001;345:494-502 

https://info-elr.com/files/folders/oral_thienopyridines_slide_kit/entry1803.aspx


TRITON-TIMI 38 End point primari di efficacia e sicurezza 

N Engl J Med 2007;357 



N Engl J Med 2007;357 

TRITON-TIMI 38 
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11,7% 

RRR 16% 

HR 0,84 (95% CI 0,77-0,92)  p=0,0003 
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PLATO End point primario: morte cardiovascolare, IM e Stroke 

N Engl J Med 2009;361;11 



End point: tempo al primo sanguinamento maggiore 
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11,20% 

11,58% 

HR 1,04 (95% CI 0,95-1,13) p= 0,434 

mesi 

PLATO End point: sanguinamenti maggiori 

N Engl J Med 2009;361;11 



Recommendations Class Level  Ref. 

Oral antiplatelet therapy  

Aspirin is recommended for all patients without contraindications at an initial 
oral loading dose of 150–300 mg (in aspirin-naive patients) and a maintenance 
dose of 75–100 mg/day long-term regardless of treatment strategy. 

I A 
129–132 
 

A P2Y12 inhibitor is recommended, in addition to aspirin, for 12 months unless 
there are contraindications such as excessive risk of bleeds. 

I A 
Analysis from CURE 
PLATO  
TRITON-TIMI 38 

 Ticagrelor (180 mg loading dose, 90 mg twice daily) is recommended, in 
the absence of contraindications, for all patients at moderate-to-high risk 
of ischaemic events (e.g. elevated cardiac troponins), regardless of initial 
treatment strategy and including those pretreated with clopidogrel 
(which should be discontinued when ticagrelor is started). 

I B 

PLATO 

 Prasugrel (60 mg loading dose, 10 mg daily dose) is recommended in 
patients who are proceeding to PCI if no contraindication. 

I B 
TRITON-TIMI 38, 
ACCOAST 

 Clopidogrel (300–600 mg loading dose, 75 mg daily dose) is 
recommended for patients who cannot receive ticagrelor or prasugrel or 
who require oral anticoagulation. 

I B 
Analysis from CURE 

P2Y12 inhibitor administration for a shorter duration of 3–6 months after DES 
implantation may be considered in patients deemed at high bleeding risk. 

IIb A 

RESET (2012) 
OPTIMIZE (2013) 
EXCELLENT (2012) 
ISAR-SAFE (2015) 



A New Strategy for Discontinuation of Dual Antiplatelet Therapy 

The RESET Trial (REal Safety and Efficacy of 3-month dual antiplatelet Therapy following Endeavor zotarolimus-

eluting stent implantation) 

J Am Coll Cardiol. 2012;60(15):1340-1348.  



The OPTIMIZE Randomized Trial 

JAMA. 2013;310(23):2510-2522 



The OPTIMIZE Randomized Trial 

JAMA. 2013;310(23):2510-2522 



The OPTIMIZE Randomized Trial 

JAMA. 2013;310(23):2510-2522 



EXCELLENT Study  

Circulation. 2012;125:505-513 



EXCELLENT Study  

Circulation. 2012;125:505-513 



Circulation. 2012;125:2015-2026 

PRODIGY Study  
death of any cause, myocardial infarction 
or cerebrovascular accident  

death of any cause  

myocardial infarction  any cerebrovascular accident  

definite or probable stent thrombosis  cumulative type 5, 3, or 2 bleeding events  
according to the BARC classification  



The SECURITY Randomized Clinical Trial 

J Am Coll Cardiol. 2014;64(20):2086-2097 



Recommendations Class Level  Ref. 

Oral antiplatelet therapy  

Aspirin is recommended for all patients without contraindications at an initial 
oral loading dose of 150–300 mg (in aspirin-naive patients) and a maintenance 
dose of 75–100 mg/day long-term regardless of treatment strategy. 

I A 
129–132 
 

A P2Y12 inhibitor is recommended, in addition to aspirin, for 12 months unless 
there are contraindications such as excessive risk of bleeds. 

I A 
Analysis from CURE 
PLATO  
TRITON-TIMI 38 

 Ticagrelor (180 mg loading dose, 90 mg twice daily) is recommended, in 
the absence of contraindications, for all patients at moderate-to-high risk 
of ischaemic events (e.g. elevated cardiac troponins), regardless of initial 
treatment strategy and including those pretreated with clopidogrel 
(which should be discontinued when ticagrelor is started). 

I B 

PLATO 

 Prasugrel (60 mg loading dose, 10 mg daily dose) is recommended in 
patients who are proceeding to PCI if no contraindication. 

I B 
TRITON-TIMI 38, 
ACCOAST 

 Clopidogrel (300–600 mg loading dose, 75 mg daily dose) is 
recommended for patients who cannot receive ticagrelor or prasugrel or 
who require oral anticoagulation. 

I B 
Analysis from CURE 

P2Y12 inhibitor administration for a shorter duration of 3–6 months after DES 
implantation may be considered in patients deemed at high bleeding risk. 

IIb A 

RESET (2012) 
OPTIMIZE (2013) 
EXCELLENT (2012) 
ISAR-SAFE (2015) 

It is not recommended to administer prasugrel in patients in whom coronary 
anatomy is not known. 

III B 
ACCOAST 



Title Citation Class LOE 

2011 ESC guidelines for the 

management of acute coronary 

syndromes in patients 

presenting without persistent  

ST-segment elevation 

European Heart Journal 

2011;32:2999–3054 

“A P2Y12 inhibitor as 

soon as possible” 

Clopidogrel 600mg 

Ticagrelor 

I 

 

I 

I 

 

A 

 

B 

B 

 

2010 ESC/EACTS guidelines on 

myocardial revascularization 

European Heart Journal 

2010;31:20:2501–2555  

“Clopidogrel 600mg 

as soon as possible” 

I C 

Background 



●Pre-treatment with aspirin and a P2Y12 antagonist has been a class I 

recommendation and common practice for the treatment of NSTE-ACS 

 

● However, no trial has ever randomized patients presenting with NSTE-ACS, 

invasively managed, to pre-treatment with clopidogrel, prasugrel or ticagrelor vs. no 

pre-treatment. 

Background 



Relationship between the duration of clopidogrel treatment before percutaneous 

coronary intervention and log odds of the primary end point in the Clopidogrel for 

the Reduction of Events During Observation (CREDO) Trial.  

Circulation. 2014;130:1891-1903 

Placebo 

Clopidogrel 



ACCOAST design 

Prasugrel 30 mg 

Prasugrel 60 mg  Prasugrel 30 mg  

Prasugrel 10 mg or 5 mg (based on weight and age) for 30 days 

PCI 

1° Endpoint: CV Death, MI, Stroke, Urg Revasc, GP IIb/IIIa bailout, at 7 days 

 

Placebo  

 

Coronary 

Angiography 

n~4100 (event driven) 

Coronary 

Angiography 

PCI 

CABG  

or 

Medical 

Management 

(no prasugrel)  

CABG  

or 

Medical 

Management 

(no more prasugrel) 

Montalescot G et al. Am Heart J 2011;161:650-656 

Randomize 1:1 
Double-blind 

NSTEMI  + Troponin ≥ 1.5 times ULN local lab value 
Clopidogrel naive or on long term clopidogrel 75 mg 
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P=0.006   





A realistic and pragmatic approach would be to make the decision to initiate P2Y12 

receptor inhibitor prior to defining the revascularization strategy according to the 

intended agent and expected delay to obtaining angiography. In patients with a short 

delay (< 24—48 hours) from admission to angiography, pretreatment should be 

avoided; in patients with a delay from admission to angiography of > 48 hours, 

pretreatment with either clopidogrel (on the basis of old data) or ticagrelor (without 

data) may be considered.  

Prof. Jean-Philippe Collet (FR) 

The new insights provided by the ACCOAST trials have important every-day 

practical implications: in patients with an intermediate risk and a short delay (< 24) 

from admission to angiography, pretreatment should be avoided; in high-risk 

patients with a delay from admission to angiography of > 24 hours, pretreatment 

with either clopidogrel (on the basis of old data) or ticagrelor (without data) may be 

considered. 

Dr Leonardo Bolognese, MD, FESC (IT) 



Recommendations Class Level  Ref. 

Intravenous antiplatelet therapy 

GPIIb/IIIa inhibitors during PCI should be considered for bailout situations or 
thrombotic complications. 

IIa C 

Cangrelor may be considered in P2Y12 inhibitor–naive patients undergoing PCI. 
IIb A 

CHAMPION-PCI  
CHAMPION 
PLATFORM 

It is not recommended to administer GPIIb/IIIa inhibitors in patients in whom 
coronary anatomy is not known. 

III A 
ACUITY (2007), 
EARLY ACS (2009) 



Recommendations Class Level  Ref. 

Long-term P2Y12 inhibition 

P2Y12 inhibitor administration in addition to aspirin beyond 1 year may be 
considered after careful assessment of the ischaemic and bleeding risks of the 
patient. 

IIb A 
DAPT (2014),  
PEGASUS-TIMI 54 
(2015) 



N Engl J Med 2014;371:2155-66 

Twelve or 30 Months of Dual Antiplatelet Therapy after Drug-Eluting Stents 

DAPT Study 



N Engl J Med 2014;371:2155-66 

Twelve or 30 Months of Dual Antiplatelet Therapy after Drug-Eluting Stents 

DAPT Study 



N Engl J Med 2014;371:2155-66 

Twelve or 30 Months of Dual Antiplatelet Therapy after Drug-Eluting Stents 

DAPT Study 



N Engl J Med 2015;372:1791-800 

Long-Term Use of Ticagrelor in Patients with Prior Myocardial Infarction 

PEGASUS-TIMI 54 Study 



N Engl J Med 2015;372:1791-800 

Long-Term Use of Ticagrelor in Patients with Prior Myocardial Infarction 

PEGASUS-TIMI 54 Study 



N Engl J Med 2015;372:1791-800 

Long-Term Use of Ticagrelor in Patients with Prior Myocardial Infarction 

PEGASUS-TIMI 54 Study 



Recommendations Class Level Ref. 

General recommendations 

A proton pump inhibitor in combination with DAPT is recommended in patients 
at higher than average risk of gastrointestinal bleeds (i.e. history of 
gastrointestinal ulcer/haemorrhage, anticoagulant therapy, chronic 
NSAID/corticosteroid use or two or more of the following: age ≥65 years, 
dyspepsia, gastro-oesophageal reflux disease, Helicobacter pylori infection, 
chronic alcohol use). 

I B 

COGENT (2010) 

In patients on P2Y12 inhibitors who need to undergo non-emergency major 
non-cardiac surgery, postponing surgery for at least 5 days 
after cessation of ticagrelor or clopidogrel, and for 7 days for prasugrel, should 
be considered if clinically feasible and unless the patient 
is at high risk of ischaemic events. 

IIa C 

In case of a non-cardiac surgical procedure that cannot be postponed or of a 
bleeding complication, discontinuation of the P2Y12 inhibitor 
may be considered after a minimum of 1 and 3 months from PCI with BMS and 
new-generation DES, respectively. 

IIb C 



Conclusioni 

La duplice terapia antiaggregante (DAPT), basata sull’associazione di aspirina ed un inibitore 

di P2Y12, è raccomandata in tutti i pazienti affetti da SCA.  

I nuovi inibitori di P2Y12 (ticagrelor, prasugrel) sono da preferirsi al clopidogrel 

Le precedenti LG del 2011 consigliavano l’assunzione degli antiaggreganti appena posta la 

diagnosi, indipendentemente da quando il paziente sarebbe entrato nella sala di emodinamica 

(il cosiddetto pretrattamento). A seguito dei risultati deI trial ACCOAST, il pretrattamento con 

prasugrel nei pazienti in SCA-NSTE non è raccomandato (COR III, LOE B).  

Riguardo il pretrattamento con ticagrelor e clopidogrel, nessun trial ha individuato il giusto 

timing di somministrazione in caso di strategia invasiva programmata: pertanto, resta un “gap 

in evidences” non colmato e che richiede ulteriori approfondimenti. 

Entrano a far parte dell’armamentario terapeutico antiaggregante nel NSTEMI  il cangrelor 

(nuovo inibitore di P2Y12) per uso endovenoso e, per via orale, il vorapaxar (inibitore selettivo 

del recettore PAR-1 della trombina). 



Escono definitivamente di scena gli inibitori delle glicoproteine IIb/IIIa in pretrattamento 

(COR III, LOE A) nei pazienti nei quali non è nota l’anatomia coronarica, il cui ruolo resta 

confinato all’utilizzo in sala di emodinamica durante PCI. 

La giusta durata della DAPT resta argomento di discussione e dovrebbe esser basata sulla 

valutazione individuale del rischio ischemico versus quello emorragico (cosidetta tailored 

duration).  

L’estensione della DAPT oltre i convenzionali 12 mesi dovrebbe essere considerata nei 

pazienti a basso rischio di sanguinamento con alto rischio ischemico fino a 30 mesi (con 

prasugrel o clopidogrel) o fino a 48 mesi (con ticagrelor, preferibilmente riducendo dopo un 

anno la posologia a 60 mg bid) in base ai risultati dei trial DAPT e PEGASUS (COR IIb, LOE 

A).   

La durata della DAPT può essere ridotta nei pazienti ad alto rischio di sanguinamento a 3-6 

mesi (COR IIb, LOE A), alla luce dei miglioramenti tecnologici degli stent medicati e della 

drastica riduzione dei casi di trombosi intrastent.  

Conclusioni 



Conclusioni 

L’approccio radiale rispetto a quello femorale è incentivato in considerazione dei risultati 

derivanti dagli studi RIVAL (The RadIal Vs femorAL access for coronary intervention) e 

MATRIX (Minimizing Adverse Haemorrhagic Events by TRansradial Access Site and Systemic 

Implementation of angioX) che dimostrano una superiorità del primo nella riduzione delle 

complicanze vascolari, degli eventi di sanguinamento maggiori e di tutte le cause di mortalità. 


